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CLIENT INFORMATION:
Company:

Address:

SAMPLE INFORMATION:
Product Name:
Model/style No.:

Main Material:

Buyer:

Supplier:

Country of Distribution:
Testing Period:

OVERALL RESULT:

Taizhou Sonduo Commodity Co., Ltd

No.25,Huiming road, Beicheng Industrial zone,
Huangyan district, Taizhou city, Zhejiang
province, China.

Plastic Cup 300ml

PJ-515

PP

Simple Choice Seweryn Bartold
Taizhou Sonduo Commodity Co., Ltd
EU

05/30/2018-06/05/2018

Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION
TESTING TECHNOLOGY CO., LTD

fevin oz,

Kevin Lee
Technical Manager
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TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION TEST(S) CONDUCTED
PASS Regulation (EC) No 1935/2004, (EU) No 10/2011 -Sensorial examination odour and
taste test

Regulation (EC) No 1935/2004, (EU) No 10/2011 and its amendment (EU)
2016/1416- Overall migration

Regulation (EC) No 1935/2004, (EU) No 10/2011 and its amendment (EU)
2016/1416- Specific migration of heavy metals

PASS

PASS
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DETAILED RESULTS:

Regulation (EC) No 1935/2004, (EU) No 10/2011 -Sensorial examination odour and taste test

Test Method:  DIN 10955: 2004

Test condition: 70°C, 2 hours

Test media: Distilled water
No. of panelist: 6

Specimen No. 1 - - - Max.Permissible
Test Item Result Result Result Result Limit
Sensorial examination odour
. 0 - - - 2.5
(Point scale)
Sensorial examination taste
. 0 - - - 2.5
(Point scale)
Conclusion PASS - - -

Scale evaluation:

0: No perceptible odour

1: Odour just perceptible (still difficult to define)

2: Moderate odour

3: Moderately strong odour

4: Strong odour
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DETAILED RESULTS:

Regulation (EC) No 1935/2004, (EU) No 10/2011 and its amendment (EU) 2016/1416- Overall migration

Test method: EN1186-1:2002: for selection of conditions and test methods

EN1186-9:2002: aqueous food simulants by article filling

Specimen No. 1 - - Maximum
Simulant used Test condition AR ACEL AL permissible Limit
(mg/dm?) (mg/dm?) (mg/dm?) (mg/dm?)
20% ethanol 2 hours at 70°C ND - - 10
Conclusion PASS - -
Note:

mg/dm? = milligram per square decimeter

ND = Not Detected (Reporting limit = 3 mg/dm?)
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DETAILED RESULTS:

Regulation (EC) No 1935/2004, (EU) No 10/2011 and its amendment (EU) 2016/1416- Specific migration

of heavy metals

Test method: Sample preparation in 3% acetic acid at 70°C for 2hours
Analytical Method: Inductively Coupled Plasma-Mass Spectrometry

Specimen No. 1 = = = Maximum
Test Item Detection Result Result Result Result permissible Limit
limit (mg/kg) (mg/ks) (mg/kg) (mg/kg) (mg/kg)
Barium 0.1 ND - - - 1
Cobalt 0.05 ND - - - 0.05
Copper 0.5 ND - - - 5
Iron 1.0 ND - - - 48
Lithium 0.1 ND - - - 0.6
Manganese 0.1 ND - - - 0.6
Zinc 1.0 ND - - - 5
Aluminum 0.1 ND - - - 1
Nickel 0.01 ND - - - 0.02
Conclusion PASS - - -
Note:

mg/kg=milligram per kilogram
ND= Not Detected

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD ¢ Email: Labtesting@asiainspection.com ¢ Tel: (8
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District ¢ Hangzhou ¢ Ch

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd




Test Report # 18A-001740 Pages: Page 6 of 7

SPECIMEN DESCRIPTION:

Specimen No. Specimen Description Location

1 Transparent plastic Main body
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SAMPLE PHOTO:

-End Report-
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